

Certificate No.	200629F00001
Page	F00001-02
Issue date	30/06/2020

# MILL TEST CERTIFICATE

(CR)



CHINA STEEL AND NIPPON STEEL VIETNAM  
 JOINT STOCK COMPANY  
 My Xuan A2 Industrial Zone, My Xuan Ward,  
 Phu My Town, Ba Ria - Vung Tau Province, Vietnam  
 Tell: 0254 393 1168 Fax: 0254 393 2188

CUSTOMER	POSCO INTERNATIONAL MEXICO S.A. DE C.V.		Invoice No.	S20060024	Shipping Date	10/07/2020
SPECIFICATION	ASTM A1008 CS TYPE B		Customer No.	P0004KOR	CSVC ORDER No.	202006EPC72PA
PRODUCT	COLD ROLLED STEEL SHEET IN COIL		Reference No.			
MATERIAL DESCRIPTION			Contact No.			
Raw Material			ASTM A1008/A1008M-16			

ITEM NO.	THICK mm	WIDTH mm	LENGTH mm	Quantity	MASS N/N kg	Coil No	HRC Coil No.	Heat No.	Country Of Origin	HRC Producing Mill	Certificate No.	C/O No.	REMARKS
001	1.900	1,219.0	coil	1	11,250	3586541	104086	9C51217	JAPAN	NSSMC	20K3100003	119030557096	# 61948
001	1.900	1,219.0	coil	1	11,140	3586542	104086	9C51217	JAPAN	NSSMC	20K3100003	119030557096	# 61947
001	1.900	1,219.0	coil	1	10,620	3655411	1486252000	415072	VIETNAM	FHS	QZA020300023	NONE	# 61949
001	1.900	1,219.0	coil	1	10,090	3655412	1486252000	415072	VIETNAM	FHS	QZA020300023	NONE	# 61950
001	1.900	1,219.0	coil	1	10,630	3656641	1499568000	415072	VIETNAM	FHS	QZA020300023	NONE	# 61946
001	1.900	1,219.0	coil	1	10,470	3656642	1499568000	415072	VIETNAM	FHS	QZA020300023	NONE	# 61951
TOTAL:				6	64,200								

14 OCT 2020

NOTES

SURVEYOR TO

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM  
 PHONE NUMBER: +84(0)901 555 253  
 E-MAIL ADDRESS: d01115@csvc.com.vn

GENERAL MANAGER APPROVAL  
 LIN CHIEN-CHOU

Certificate No.	200629F00001
Page	F00001-01
Issue date	30/06/2020

# MILL TEST CERTIFICATE (CR)



CHINA STEEL AND NIPPON STEEL VIETNAM  
 JOINT STOCK COMPANY  
 My Xuan A2 Industrial Zone, My Xuan Ward,  
 Phu My Town, Ba Ria - Vung Tau Province, Vietnam  
 Tel: 0254 393 1168 Fax: 0254 393 2188

0001

CUSTOMER	POSCO INTERNATIONAL MEXICO S.A. DE C.V.	Invoice No.	S20060024	Shipping Date	10/07/2020
SPECIFICATION	ASTM A1008 CS TYPE B	Customer No.	P0004ICOR	CSVC ORDER No.	202006EC72FA
PRODUCT	COLD ROLLED STEEL SHEET IN COIL	Reference No.			

ITEM NO.	THICK mm	WIDTH mm	LENGTH mm	Quantity	MASS M/N tkg	Coil No	Heat No	Chemical Composition (%)													Tensile Test			Bend Test		REMARKS						
								C	SI	Mn	P	S	NI	Cr	Mo	V	Nb	Ti	Cu	Al	N	B	Oh	*A01	*A02		*A03	Ort.	Res.			
001	1,900	1,219.0	coil	1	11,250	3586541	9C51717	4	1	18	16	3	2	2	1	0	0	0	0	0	0	1	2	3	0	L	210	335	42	L	OK	
001	1,900	1,219.0	coil	1	11,140	3586542	9C51717	4	1	18	16	3	2	2	1	0	0	0	0	0	0	1	2	3	0	L	210	335	42	L	OK	
001	1,900	1,219.0	coil	1	10,620	3655411	415072	4	1	16	8	4	1	1	0	0	0	0	0	0	0	1	3	2	1	L	199	330	41	L	OK	
001	1,900	1,219.0	coil	1	10,090	3655412	415072	4	1	16	8	4	1	1	0	0	0	0	0	0	0	1	3	2	1	L	199	330	41	L	OK	
001	1,900	1,219.0	coil	1	10,630	365641	415072	4	1	16	8	4	1	1	0	0	0	0	0	0	0	1	3	2	1	L	199	325	42	L	OK	
001	1,900	1,219.0	coil	1	10,470	365642	415072	4	1	16	8	4	1	1	0	0	0	0	0	0	0	1	3	2	1	L	199	325	42	L	OK	
TOTAL:				6	64,200																											

\*A01=Yield Strength  
 \*A02=Tensile Strength  
 \*A03=Elongation

VISUAL INSPECTION(SURFACE) AND DIMENSION CHECK: OK

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM  
 PHONE NUMBER: +84(0)901 555 253  
 E-MAIL ADDRESS: 011115@csvc.com.vn

